Landworks LCE12

Illustrated Parts Listing
38 8 9

10 11 12

2

1

37

36

35

34

33

32

31/ 30/ 29/ 28 27 26

Ref No. | Description SKU Code Q’ty |Ref No. | Description SKU Code Q'ty
1 Engine—RATO R210S R210S 1 20 Intake side panel LCE12ISP 1
2 Hex head bolt M8 x 16 HHB816 16 21 Axle bracket LCE12AB 1
3 Flat washer M8 FW8 3 22 Wheel LCE12W 2
4 Thumb twist knob LCEO9-LCKNB |1 23 Flat washer M16 FW16 2
5 Spring washer M6 SW6 1 24 Split pin 2.8mm x 30mm SP2830 2
6 Flat washer M6 FW6 1 25 Blade through bolt 3 1/2” LCE12-BTB |1
7 Discharge chute guide LCE12DCG 1 26 Blade knife LCE12-R 2
8 Hex flange bolt M6 x 16 HFB616 2 27 Left side chipper panel LCE12LSCP |1
9 Main discharge chute LCE12DC 1 28 Blade shaft sleeve LCE12BSS 1
10 Panel cover—RH side LCE12PCR 1 29 Engine mount bolt LCE12EMB |4
11 Spring washer sSws8 3 30 Hex head bolt M8 x 16 HHB816 1
12 Hex flange bolt M6 x 20 HFB620 6 31 Tube Plug LCE12TP 2
13 Rubber hopper guard LCE12RHG 1 32 Foot mount screw LCE12FMS |2
14 Rubber guard bracket LCE12RGB 1 33 Mounting foot LCE12MF 2
15 Hex flange nut M6 HFN6 12 34 Engine mount frame LCE12EMF |1
16 Rubber guard bracket (L&R) | LCE1I2RGBLR |2 35 Engine base bolt M8 x 70 HFB870 4
17 Main feed chute LCE12FC 1 36 Engine flange block LCE12EFB 1
18 Hex flange nut M8 HFN8 25 37 Engine side chipper panel LCE12ESCP |1
19 Hex flange bolt M8 x 20 HFB820 3 38 Hex lock nut M6 HLNM6 2




